
Drinking Water Quality Management Plan  Revision 7  Page 0 of 316 

 

 
 

 

 

North Burnett Regional Council 
 

 

 

DRINKING WATER 
QUALITY 

MANAGEMENT 
PLAN 

  

 

 

  



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 1 of 323 

 

 

 

 

 

 

REVISION STATUS 

 

Rev Date Prepared Reviewed Comment 

Draft-1 11/05/2012 Kane Macready Nil  

Draft-2 03/07/2012 Graham Cole Trevor Harvey  

0 19/07/2012 Trevor Harvey 
Graham Cole & 
Trevor Harvey 

 

Rev 1 31/07/2013 
GHD -Fendall Hill & 

Gina Leach 
Graham Cole & 
Trevor Harvey 

Revision in response to issues raised 
in the OWSR letter of 16 November 
2012 

Rev 2 30/11/2017 
Patty Chier (GHD) & 

Phil Taylor (GHD) 
[...]
1. Estimated 3 day’s supply in tower reservoir.  
2. WTP has back- up generator to run clearwater 
pumps 

3. Stand-by pump installed 

Likelihood 

Effective-Proven 
processes 

Low (3) 

Yes 

  

16 Treatment Perimeter Fence Security Trespassing or property damage 
 

N/A 
N/A 

Medium (9) 
No 
 

Repair Fencing 
behind backwash 
pods 

Water and Wastewater  

17 Treatment Microbial/Turbidity Raw water from catchment 
Coagulation, sedimentation, and filtration 

Likelihood 

Moderately-data 

Medium (9) 

No 

Seek plant 
replacement funding 
for process upgrades 
in new plant 

Major Projects 

18 Treatment Operational Treatment 
Failures 

Aged plant 
Various engineering and administrative  

Likelihood 
Moderately-data 

Medium (7) Yes Seek funding for 
plant replacement 

Major Projects 

19 Treatment Short Circuit in treatment Section of pipeline joining raw to treated 
reservoir 

Valving lockout and staff training 
Likelihood Effective-has not 

occurred before 

Medium (7) Yes Remove section of 
pipe or plate flange 

Water and Wastewater 

 



Drinking Water Quality Management Plan  Revision 7  Page 43 of 316 

 

4.6 Biggenden Risk Management Improvement Plan 

 

The following table displays the Risk Improvement Program for NBRC. The items identified to reduce risk have been developed to reduce the unacceptable 
risks identified in Table 4-6 and are shown in blue shaded boxes. General improvement items have also been listed here. 

Table 4-8 Biggenden Risk Management Improvement Program 

 

No. 
Scheme  

Component 
Hazard Hazard Source Priority 

Risk Improvement 
Actions-Short Term 

Risk Improvement Actions-
Long-term 

Target 
Dates 

Estimated 
Costs 

Responsibility 

1 

Source water 
Biological contamination 
Protozoa 

1. Livestock 
2. Wildlife 
3. Issues with Bore 
Infiltration 
4. Septic systems/sewage 
5. Recreation 
 

High 
Seek funding to 
develop new 
source(s) 

Seek funding to develop 
new source(s) 

30/6/2022; 
30/6/2024 
 

$400,000 Major Projects 

2 

Source water 
Biological contamination 
Bacteria 
Viruses 

1. Livestock 
2. Wildlife 
3. Issues with Bore 
Infiltration 
4. Septic Systems/sewage 
5. Recreation 

High 

Seek funding to 
develop new 
source(s) Seek funding to develop 

new source(s) 

30/6/2022; 
30/6/2024 
 

$400,000 Major Projects 

3 

Source water 
Chemical contamination 
Heavy metals: Arsenic 

1. Natural arsenic and other 
chemicals in water 

High 

Seek funding to 
develop new 
source(s) 
 

Seek funding to develop 
new source(s) 

30/6/2022; 
30/6/2024 
 

$400,000 Major Projects 

4 

Source water 
Chemical contamination 
Nutrients: Nitrate 
Anions: Sulphate, Fluoride 

1. Pesticides and Fertilisers 
2. Natural occurrences of 
anions 

Medium 

Seek funding to 
develop new 
source(s) 
 

Seek funding to develop 
new source(s) 
 

30/6/2022; 
30/6/2024 
 

$400,000 Major Projects 

5 

Source water 

Chemical contamination 
General metals: 
Aluminium, Iron, 
Manganese, Boron, Copper 

1. Natural chemicals in 
water 

Medium 

Seek funding to 
develop new 
source(s) 
 

Seek funding to develop 
new source(s) 
 

30/6/2022; 
30/6/2024 
 

$400,000 Major Projects 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 44 of 323 

 

No. 
Scheme  

Component 
Hazard Hazard Source Priority 

Risk Improvement 
Actions-Short Term 

Risk Improvement Actions-
Long-term 

Target 
Dates 

Estimated 
Costs 

Responsibility 

8 Source water Lack of supply 

1. Inadequate maintenance 
2. Lack or failure of standby 
pumps 
3. Blockage of creek intake 
structure 

Medium 

Seek funding to 
develop new 
source(s) 
 

Seek funding to develop 
new source(s) 

30/6/2022; 
30/6/2024 
 $400,000 Major Projects 

9 Source water Lack of supply Climatic variations  Medium 

Seek funding to 
develop new 
source(s) 
 

Seek funding to develop 
new source(s) 

30/6/2022; 
30/6/2024 
 

$400,000 Major Projects 

10 Treatment 
Biological contamination 
Bacteria 
Viruses 

1. Failure of chlorine 
injection 
2. Insufficient chlorine 
residual 
3. Loss of Chemical supplies 
4. Staff error 
5. Plant Design 

 

Seek Funding for new 
plant with upgraded 
processes 

Seek funding to renew and 
upgrade WTP 

01/10/21; 
30/6/2023 
 

$7.2M Major Projects 

11 Treatment 
Biological contamination 
Protozoa 

1. Cross contamination 
2. Vermin and bird access  
3. Staff error 
4. Plant Design 

 

Seek Funding for new 
plant with upgraded 
processes 

Seek funding to renew and 
upgrade WTP 

01/10/21; 
30/6/2023 
 

$7.2M Major Projects 

12 Treatment Chemical contamination 

1. Chemical overdose due 
to equipment failure 
2. Loss of Chemical supplies 
3. Communication 
breakdown (alarms) 
4. Staff error 
5. Plant Design 

 

Seek Funding for new 
plant with upgraded 
processes 

Seek funding to renew and 
upgrade WTP 

01/10/21; 
30/6/2023 
 

$7.2M 
Major Projects/ 
Water and 
Wastewater 

13 Treatment Disinfection by-products 

1. High raw water turbidity 
(dependent on nature of 
turbidity) 
2. Plant Design 
THM monitoring have 
commenced.  All results are 
below ADWG limits. 
Biggenden 2018-03: THM 
monitoring occurs monthly 

 

Seek Funding for new 
plant with upgraded 
processes 

Seek funding to renew and 
upgrade WTP 

01/10/21; 
30/6/2023 
 

$7.2M Major Projects 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 45 of 323 

 

No. 
Scheme  

Component 
Hazard Hazard Source Priority 

Risk Improvement 
Actions-Short Term 

Risk Improvement Actions-
Long-term 

Target 
Dates 

Estimated 
Costs 

Responsibility 

14 Treatment 

Physical/chemical 
Contamination 
Turbidity 
Manganese 
Particulates 

1. Failure of back-wash of 
sand filters 
2. Failure of dosing 
equipment or clarifier. 
3. High levels of manganese 
or turbidity. 
4. Communication 
Breakdown 
5. Staff error 

 

Seek Funding for new 
plant with upgraded 
processes 

Seek funding to renew and 
upgrade WTP 

01/10/21; 
30/6/2023 
 

$7.2M Major Projects 

16 Treatment Perimeter Fence Security Trespassing or property 
damage  

Repair Fencing 
behind backwash 
pods 

 
30/08/2022 

$5000 
Water and 
Wastewater  

17 Treatment Microbial/Turbidity Raw water from catchment 
 

Seek Funding for new 
plant with upgraded 
processes 

Seek funding to renew and 
upgrade WTP 

01/10/21; 
30/6/2023 
 

$7.2M 
Major Projects 

18 Treatment Operational Treatment 
Failures 

Aged plant 
 

Seek Funding for new 
plant with upgraded 
processes 

Seek funding to renew and 
upgrade WTP 

01/10/21; 
30/6/2023 
 

$7.2M 
Major Projects 

19 Treatment Short Circuit in treatment Section of pipeline joining 
raw to treated reservoir 

 
Remove section of 
pipe or plate flange  

01/10/21; 
30/6/2023 
 

Operational 
Water and 
Wastewater 



Drinking Water Quality Management Plan  Revision 7  Page 46 of 316 

 

4.7 Biggenden Water Scheme Water Quality Data 

The results are spread across the twelve-month period of the year indicated.  Note the orange lines 
indicate the ADWG limits. 

  



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 47 of 323 

 

Biggenden untreated bore water 2010-2018 

 

  



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 48 of 323 

 

Biggenden WTP treated water 2010-2018 

 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 49 of 323 

 

5. EIDSVOLD WATER SUPPLY SCHEME 

 

5.1 Details of Infrastructure for Providing the Service 

Source Water 

The Eidsvold Water Supply Scheme is based on ground water extraction from two alluvial bores 
adjacent to the Burnett River four kilometres southwest of the town. SunWater are the independent 
supplier of bulk water in the Upper Burnett Water Supply Scheme and NBRC receive a priority water 
allocation.  The bore intake infrastructure is owned and operated by NBRC. 

The two alluvial bores were commissioned in 1990 and refurbished in 1999/2000 and 2020/2021 to 
increase their capacity. The rivers beds sand substrate provides an initial filtration of the water before 
it enters the WTP. The raw water contains significant amounts of iron and manganese.  

Treatment Process 

New WTP (2016) 

In 2016, a new WTP, commissioned by NBRC on a design and construct basis was installed. 

Raw water is pumped from the bores, it is dosed with potassium permanganate and it passes through 
a static mixer, it is dosed with ACH and Polymer prior to entry to the floc tank. From there, the water 
flows through the two Lamella Separators. Water then passes through three gravity media filters to 
the filtered water storage tank. It is then pumped through the Carbon Pressure Filters before entering 
the treated water storage tanks. It is then pumped through to Reservoir 1 receiving UV and sodium 
hypochlorite disinfection as it leaves the WTP. 

The chlorine disinfection effectiveness of the plant was calculated to verify that the chlorine critical 
limits value required for primary kill is satisfied.  Chlorination effectiveness is usually determined 
based on chlorine contact time (C.t).  This is calculated by using the following formula: 

𝐶. 𝑡 = 𝐶 × 𝐵𝐹 × 𝑉
𝐹⁄  

Where, 

C = minimum free chlorine concentration at outlet of the secondary chlorinated water storage tank 
(2 mg/L)  

BF = baffling factor or the tanks, here assumed to be 0.1 (ie no baffles) 

V = volume, pipe volume post dosing point (0.09 m3) plus tank volume (2 x 76.3 m3)F = flowrate 
(0.51 m3/min) 

Therefore, the C.t for the critical limit is 30.0 mg/m3.min.  A 4-log removal of E. coli requires a C.t of 
15 mg/m3.min, and 4-log removal of viruses at pH 7.5 and 22°C requires a C.t of about 3 mg/m3.min.  
Therefore, the chlorine critical limit meets the 4-log removal of E. coli and viruses. 

 



Drinking Water Quality Management Plan  Revision 7  Page 50 of 316 

 

 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 51 of 323 

 

Figure 5-1 Eidsvold WTP Schematic 



Drinking Water Quality Management Plan  Revision 7  Page 52 of 316 

 

Distribution 

After filtration, water is pumped to Ground Level Reservoir 1 located on Hospital Hill which has a 
capacity of 450kL. In 1984 an additional reservoir, Ground Level Reservoir 2, (750kL) was constructed 
on Airport Road to improve water pressure and quantity in the northern section of the township. 
Ground Level Reservoir 2 is filled by gravity flow through the reticulation mains from Ground Level 
Reservoir 1. The reticulation system supplies the town and has offshoots feeding semi-rural areas.  
Reservoir 2 chlorine dosing point is activated by low level reading (<1mg/L) on localised chlorine 
analyser. 

Sampling locations are sited at key points determined to provide the best indication of chlorine 
residual levels in the system. Samples are also taken as water leaves the reservoir. Chlorine residuals 
in the network are sampled and tested on-site weekly.  Raw water and treated water samples are sent 
regularly to the Queensland Health Laboratory for chemical analysis. Raw water and treated water 
samples are sent regularly to the Qld Health Laboratory for biological testing. 

 



Drinking Water Quality Management Plan  Revision 7  Page 53 of 316 

 

 

Figure 5-2 Eidsvold Water Supply Map 

 



Drinking Water Quality Management Plan  Revision 7  Page 54 of 316 

 

Table 5-1 Infrastructure Details – Eidsvold Water Supply Scheme 

Component Scheme 

Sources 

Name Burnett River 

Type 2 x spears 

% of supply 100% 

Reliability High reliability with back up pumps 

Water quality issues High iron and manganese 

Sourcing Infrastructure 

Type 

Pumped spear x 2 

Submersible bore 5.4kL/hr 

Submersible bore 6.5kL/hr 

Description 

Adjacent to Burnett River 

Age = 28 years old 

Casing = Steel 

Diameter = DN250 

Depth = 10m  

Ownership NBRC 

Are there any sources 
that do not undergo 
treatment prior to 
supply? 

No 

 

Eidsvold WTP 

Name Eidsvold WTP 

Process 

Pre-dosing for oxidation 

Flocculation and coagulation 

Sedimentation  

Multimedia Filtration  

Carbon filters 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 55 of 323 

 

Component Scheme 

U.V 

Design Capacity (20 hr operation) 62kL/hr 

Daily flow range 8L/s – 18L/s  

Chemicals added Sodium hypochlorite, potassium permanganate, ACH, Magnafloc LT 25 Polymer 

Standby chemical dosing facilities (Y/N) N 

Water sourced from and % Burnett River spears 100% 

% of average day demand provided 100% 

% of scheme supply 

Distribution area supplied 
100% 

Bypasses / Variations Bypasses available but are clearly labelled gate valves which are valved shut.  

Disinfection 

Location At plant 

Type Liquid sodium hypochlorite via diaphragm dosing pump 

Dose rate Based on in-line analyser 

Target residual levels 0.5 mg/l  

Duty/standby Nil 

Dosing arrangements Manually set depending on hypo strength and raw water quality 

Alarms Through SCADA 

Auto shut-off arrangements Yes 

Distribution and 
Reticulation System 

Pipe material Asbestos cement 

Age range 45-55 years 

Approx % of total length 90% 

Pipe material Poly 

Age range 5-10 years 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 56 of 323 

 

Component Scheme 

Approx % of total length 10% 

Areas where potential long detention periods could be 
expected 

Both ground reservoirs 

Rural residential end of pipelines 

Areas where low water pressure (e.g. < 12 m) could be 
expected during peak or other demand periods) 

This will generally occur at extremities of the distribution network in rural residential 
areas. 

Reservoirs  

Ground (No) 1 

Name Reservoir 1 

Capacity (ML) 0.450 

Roofed (Y/N) Y 

Vermin-proof (Y/N) Y 

Runoff directed off roof (Y/N) Y 

Ground (No) 2 

Name Reservoir 2 

Capacity (ML) 0.750 

Roofed (Y/N) Y 

Vermin-proof (Y/N) Y 

Runoff directed off roof (Y/N) Y 

 

 

 

 



Drinking Water Quality Management Plan  Revision 7  Page 57 of 316 

 

5.2 Eidsvold Water Quality: Identifying Hazards and Hazardous Events 

 

Water quality information has been collected by NBRC for raw water, treated water and reticulated 
supply for the period of February 2010 to November 2018. Analysis of this data has been completed 
to assess the results in comparison to the ADWG guideline values for parameters measured. It is noted 
that no SunWater water quality data was reviewed for raw water.  

A summary of the water analysis undertaken for the Eidsvold Water Supply Scheme is contained in 
Table 5-2, Table 5-3, Table 5-4 and Table 5-5. Section 5.7 includes graphs of sampling data. 

For raw water and treated water the following parameters have been measured monthly: 

• Conductivity 

• pH 

• Total & temporary hardness 

• Alkalinity (including residual) 

• Silica 

• Total dissolved ions 

• Total dissolved solids 

• True colour 

• Turbidity 

• Saturation index 

• Mole ratio 

• Sodium absorption ratio 

• Figure of merit ratio 

• Cations (sodium, potassium, calcium, 
magnesium, and hydrogen) 

• Anions (bicarbonate, carbonate, 
hydroxide, chloride, fluoride, nitrate, 
sulphate) 

• Dissolved metals (iron, manganese, zinc, 
boron, copper, aluminium)  

• Total metals (aluminium, arsenic, 
cadmium, chromium, copper, iron, lead, 
manganese, nickel, zinc) 

• THM 

The reticulated water scheme has been tested for pH, residual chlorine, E. coli and total coliforms.  

Interpretation 

Over the period of testing there has been a higher rate of sampling for Eidsvold compared to other 
schemes with approximately two tests per month for both raw water and treated water.  The 
reticulated scheme was tested weekly for E.coli to QHFSS. 

Within the raw water test results, manganese, iron, and turbidity sometimes exceed the guideline 
value for treated water; all other values are below the guideline values for treated water.  

Test results on samples taken from the Eidsvold WTP show six occurrences of turbidity exceeding the 
guideline value of 5 NTU and eleven occurrences of manganese exceeding the guideline value of 
[...]
Eidsvold 2013-04: Additional chlorine injection system installed on the Airport Rd 
reservoir 

Monitor chlorine dosage as needed 

Continue to monitor operation 

11 Treatment 

Biological 
Contamination 

• Protozoa 

1. Cross contamination 

2. Vermin and bird access  

3. Staff error 

4. Plant Design 

1. Security and vermin-proofing 

2. Filtration (limited efficacy) 

3. Trained and qualified operators – good housekeeping 

No 
Inability to detect contamination in 
the treatment process 

Medium 
(6) 

Yes 
Operational review of 
UV 

Water and 
Wastewater 

12 Treatment 
Chemical 
contamination 

1. Chemical overdose due to 
equipment failure 

2. Loss of Chemical supplies 

3. Communication Breakdown 
(alarms) 

4. Staff error 

5. Plant Design 

1. Treatment processes, flocculation, clarifier, oxidisation with Cl for iron and 
manganese 

2. Chemical injection levels are tested once per day. 

3. Dosing equipment is checked once per day. 

4. Trained and qualified operators – good housekeeping 

Likelihood 
Effective and reliable and 
monitored by SCADA and alarmed 

Low (3) Yes   

13 Treatment Disinfection by-products 

1. High raw water turbidity 
(dependent on nature of 
turbidity) 

2. Plant Design 

1. Degeneration of sodium hypochlorite unlikely due to the relatively small 
storage capacity which requires monthly refill 

2. Staff aware of potential issues and refill fortnightly if possible 

No 
No THM exceedances recorded in 
treated water  

Medium (5) Yes   

14 Treatment 

Physical/chemical 
contamination 

• Turbidity 

• Manganese 

• Particulates 

1. Failure of back-wash of sand 
filters 

2. Failure of dosing equipment 
or clarifier. 

3. High levels of Manganese or 
turbidity. 

4. Communication Breakdown 

5. Staff error 

1. Treatment processes, flocculation, clarifier, oxidisation with Cl and K for iron 
and manganese 

2. Operation of filters and clarifier monitored daily. 

3. Trained and qualified operators – good housekeeping 

Likelihood/Conse
quence 

Effective Low (4) Yes   

15 Treatment Substandard chemicals 
1. Inappropriate chemical storage 

or defective batch 

1. Chemicals stored as per regulation 

2. Daily monitoring of manganese, turbidity and chlorine 
Likelihood and 
consequence 

Moderately effective based on 
treatment results 

Low (1) Yes   

 

 

 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 70 of 323 

 

5.6 Eidsvold Risk Management Improvement Program 

Table 5-8 Eidsvold Risk Improvement Program 

Risk No. 
Scheme Component 

/ Sub-component 
Hazard/ Hazardous event Priority 

Risk Improvement Actions Target dates Estimated cost Responsibility 

interim short-term long-term    

5 Source water 
Chemical contamination 

• General metals: Aluminium, Iron, Manganese, Boron, Copper 
Medium 

 
 Pre-dosing potassium permanganate in raw water 30/09/2022 $15000 Water and Wastewater 

10 Treatment 

Biological contamination 

Bacteria 

Viruses 

High 

 
Operational review of UV 

 
Upgrade of UV 30/06/2022 

$10000 

$40000 
Water and Wastewater 

11 Treatment 
Biological Contamination 

Protozoa 
High 

 Operational review of UV 

 
Upgrade of UV 30/06/2022 

$10000 

$40000 
Water and Wastewater 



Drinking Water Quality Management Plan  Revision 7  Page 71 of 316 

 

5.7 Eidsvold Water Supply Scheme Water Quality Data 

The results are spread across the twelve-month period of the year indicated. Note the orange lines 
indicate the ADWG limits. 

 

 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 72 of 323 

 

Eidsvold bore untreated water 2010-2018 

 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 73 of 323 

 

Eidsvold reservoir treated water 2010-2018 

 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 74 of 323 

 

6. GAYNDAH WATER SUPPLY SCHEME 

 

6.1 Details of Infrastructure for Providing the Service 

Source Water 

The Gayndah Water Supply Scheme is supplied from the Burnett River. SunWater are the independent 
supplier of bulk water in the Upper Burnett Water Supply Scheme and NBRC receive a priority water 
allocation.  The intake infrastructure is owned and operated by NBRC.  

Intake Works :  

Circa 2015, new raw water supply intake and pump station was constructed immediately upstream of 
the Claude Warton Weir, on the southern bank. This location provides improved reliability of supply 
through: 

• Improved flood resilience of the intake infrastructure. 

• Efficient use of the existing weir storage. 

• Improved drought resistance during periods of low runoff within the Burnett River. 

• Improved efficiency of water usage during times of low flow in the Burnett River, as the 
placement of the intake upstream of the weir, removes the previous requirement for large 
water releases to accommodate the need to provide river flow within the alluvial river channel 
in the vicinity of alluvial bore intakes. 

SunWater own and operate the Claude Wharton Weir and own the segments of land immediately 
adjacent to the riverbanks.  This land ownerships permits SunWater to facilitate operational access 
and requirements and prevents unauthorised access to the weir impoundment.  The NBRC raw water 
intake, pump station and associated works are therefore located on SunWater property.  An 
agreement has been entered into between SunWater and NBRC, to provide NBRC with full access 
rights to their infrastructure   

The new raw water supply system to the existing treatment works comprises of: 

• “Box in bank” intake structure with submerged inlet screens, near the upstream wall of the 
weir. 

• Intake pumps, pipework and associated structural intake elements. 

• 2.79km 250ND rising main to the existing WTP. 

The construction of the intake also allows for the connection of emergency extension piping to the 
pump inlets, to allow for the extension of the system abstraction point to the lowest level behind the 
weir.  This is to cater for extreme drought conditions when the depth of impoundment behind the 
weir is at critically low levels. 

This combination intake is considered most appropriate for the site upstream of the weir due to the 
potentially large range of operating water levels in the weir pool. 

The intake is screened to protect the pumping equipment from gross debris. Experience has shown 
that heavy horizontal bars are preferable to vertically mounted screens as they are less prone to 
blockage. There is visual evidence of sand accumulation upstream of the weir and accordingly, 
provision has been made for sand trapping and removal prior to the pump intakes. 

The intake pump station configuration provides the following operational performance outcomes:  

• Exhibits the least problems associated with long term performance. 

• Offers coarse screening ability via trash racks. 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 75 of 323 

 

• Provides protection to pumping equipment. 

• Operates soundly in high sediment/sand environments. 

The design flow rate, delivered to the WTP, is between 34 and 50 L/s.  VSD pumps have been installed, 
to enable the operational flow rate to be varied to suit the varying treatment capacity of the WTP.  
The treatment capacity of the WTP varies, because of the widely varying raw water quality. 

Treatment Process 

The raw water is pumped to the treatment plant located in Simon Street, Gayndah. The treatment 
plant can process a continuous maximum supply of 46L/s, subject to raw water quality parameters 
falling within acceptable range.  Gayndah’s current average usage is 1032kL per day.  

The inflow of water to the treatment plant initiates the treatment process. The raw water pump is 
automatically switched off when the top water level in the clear-water storage reservoir reaches Full 
Supply Level (FSL) and flow through the treatment plant ceases.  

Potassium permanganate (for iron and manganese removal) and activated carbon is dosed prior to 
the detention tank with aeration for iron removal.  pH correction is also performed using caustic soda 
into the detention tank.  ACH and LT 25 Polymer are dosed prior to the clarifier.  Following that,  further 
oxidation occurs through liquid sodium hypochlorite injection. The water then undergoes sand 
filtration and pH correction.  In June 2018, a Wedeko UV unit was installed downstream of the sand 
filters as per the Gayndah Risk Improvement Program.  The water is then transferred to the clearwater 
ground reservoir and is disinfected using sodium hypochlorite before it reaches the three ground 
reservoirs and the network.  

The Gayndah WTP operates automatically; however, since the flood damage in 2011, the WTP has 
been operated manually with daily attendance from operators. The WTP pumps and reservoir levels 
are linked to the SCADA (i.e. failure of chlorine dosing or reservoir levels), if an alarm is triggered an 
SMS is sent to the operator’s phone, who will then visit the site. 

Chlorine injection, pH and Turbidity are all linked to the SCADA system. There are 1,200 L and 2,500 L 
chlorine storage tanks at the WTP, the levels of which are reviewed daily by operators. There is a 
documented operating manual for the WTP.   
  



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 76 of 323 

 

 

 

Figure 6-1 Gayndah WTP Schematic 

Distribution 

The chlorinated water is pumped from the clearwater ground reservoir to the town reservoirs (three 
x 1 ML) on Duke Mountain. One flows into the other two balance tanks in series, each has an outlet, 
so water does not remain in any one reservoir for long periods. All water levels are at the same level 
at the same time. Water is then gravity fed to the reticulation system. Recent upgrades and 
augmentations to the reticulation network have been made to ensure that the supply pressure to the 
community is between 25m and 40m. The system meets normal day demands in accordance with this 
pressure supply regime.  

All services are metered, and demand is controlled through a two-part tariff, which includes an access 
charge and water usage. Stepped water restrictions are adopted during drought conditions.  

Sampling locations are sited at key points determined to provide the best indication of chlorine 
residual levels in the system. Samples are also taken as water leaves the reservoir. Chlorine residuals 
in the network are sampled and tested on-site weekly.  Raw water and treated water samples are sent 
regularly to the Queensland Health Laboratory for chemical analysis. Raw water and treated water 
samples are sent regularly to the Qld Health Laboratory for biological testing. 



Drinking Water Quality Management Plan  Revision 7  Page 77 of 316 

 

 

Figure 6-2 Gayndah Water Supply Map 

  



Drinking Water Quality Management Plan  Revision 7  Page 78 of 316 

 

Table 6-1 Infrastructure Details - Gayndah Water Supply Scheme 

Component Scheme 

Sources 

 

Name Burnett River 

Type Surface water 

% of supply 100% 

Reliability Reliable flow though prone to flood damage 

Water quality issues Turbidity and Colour 

Sourcing Infrastructure 
Type (pumped/gravity/equipped bore/etc) Pumped surface water intake Capable of delivering 15 to 50 L/s 

Description Burnett River 

Are there any sources 
that do not undergo 
treatment prior to 
supply? 

No 

Gayndah WTP 

Name Gayndah WTP 

Process 
Aeration, coagulation, flocculation, clarification, filtration, pH adjustment (caustic 
soda and hydrochloric acid), activated carbon treatment, UV, disinfection (sodium 
hypochlorite), U.V 

Design Capacity (20 hr operation) 4.0 ML/d  

Daily flow range As required by township typically 0.5 – 2.0 ML/d 

Chemicals added 
Potassium permanganate, ACH, polymer, sodium hypochlorite, hydrochloric acid, 
caustic soda  

Standby chemical dosing facilities (Y/N) N 

Water sourced from and % Burnett River alluvial gravels 100% 

% of average day demand provided 100% 

% of scheme supply 

Distribution area supplied 
100% 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 79 of 323 

 

Component Scheme 

Bypasses / Variations No 

Disinfection 

Location After clearwater ground reservoir 

Type Liquid sodium hypochlorite via diaphragm dosing pump 

Dose rate Based on in-line analyser 

Target residual levels 0.5 mg/L 

Duty/standby Yes 

Dosing arrangements Fixed 

Alarms No 

Auto shut-off arrangements No 

Location Before the Clearwater Ground Reservoir 

Type Wedeco Spektron 90e U.V 

Dose rate 40 mJ/cm2 for a flow up to 25 L/s at a UVT of over 86% 

Target residual levels NA 

Duty/standby No 

Dosing arrangements Fixed 

Alarms Yes 

Auto shut-off arrangements Yes 

Distribution and 
Reticulation System 

Pipe material Asbestos Cement and Ductile Iron Cement Lined 

Age range 35-45 years 

Approx % of total length 90% 

Pipe material HDPE and Blue Brute PVC 

Age range 5-8 years 

Approx % of total length 10 % 



  

 

Drinking Water Quality Management Plan   Revision 7.1    Page 80 of 323 

 

Component Scheme 

Areas where potential long detention periods could be 
expected 

 Latham Terrace 

Areas where low water pressure (e.g. < 12 m) could be 
expected during peak or other demand periods) 

None 

Reservoirs 

Ground (No) 1 

Name Duke Ground Reservoirs 

Capacity (ML) 3 x 1ML  

Roofed (Y/N) Y 

Vermin-proof (Y/N) Y 

Runoff directed off roof (Y/N) Y 



Drinking Water Quality Management Plan  Revision 7  Page 81 of 316 

 

6.2 Gayndah Water Quality: Identifying Hazards and Hazardous Events 

 

Water quality information has been collected by NBRC for raw water, treated water and reticulated 
supply for the period of January 2010 to November 2018. Analysis of this data has been completed to 
assess the results in comparison to the ADWG guideline values for parameters measured. It is noted 
that no SunWater water quality data was reviewed for raw water. 

A summary of the water analysis undertaken for the Gayndah Water Supply Scheme is contained in 
Table 6-2, Table 6-3, Table 6-4 and Table 6-5. Section 6.7 includes graphs of sampling data. 

For raw water and treated water the following parameters have been measured monthly: 

• Conductivity 

• pH 

• Total & temporary hardness 

• Alkalinity (including residual) 

• Silica 

• Total dissolved ions 

• Total dissolved solids 

• True colour 

• Turbidity 

• Saturation index 

• Mole ratio 

• Sodium absorption ratio 

• Figure of merit ratio 

• Cations (sodium, potassium, calcium, 
magnesium, and hydrogen) 

• Anions (bicarbonate, carbonate, 
hydroxide, chloride, fluoride, nitrate, 
sulphate) 

• Dissolved metals (iron, manganese, zinc, 
boron, copper, aluminium) 

• Total metals (aluminium, arsenic, 
cadmium, chromium, copper, iron, lead, 
manganese, nickel, zinc) 

• THM 

The reticulated water scheme has been measured for pH, residual chlorine, E. coli and total coliforms.  

Interpretation   

Over the period of testing there has been a medium rate of sampling for Gayndah with approximately 
3 tests per month for raw water and 3.5 tests per month for treated water. 

For samples taken from the Gayndah WTP, there is one occurrence of turbidity, nitrate and iron 
exceeding the guideline value.   

Within the reticulation system there were several occurrences when residual chlorine fell below the 
ADWG recommended value. There were 5 instances of total coliforms being detected within the 
system. There were potential water quality issues within the reticulation system due to low levels of 
residual chlorine and total coliforms being detected. Increased frequency of sampling and testing, and 
operational response, has since reduced this risk. 

 



Drinking Water Quality Management Plan  Revision 7  Page 82 of 316 

 

Table 6-2 Gayndah Raw Water Source  

Gayndah Source – Burnett River  

Parameter 

(mg/L unless 
otherwise 
specified) 

 

Sampling 
location 

Time Period 
No of 

samples 

Summary of Results 